A11705 PART LIST

No. DES. Q'TY| STOCK# | |No. DES. Q'TY| STOCK#
1 |[Left top cover 1 A11705-1 49 |lock plug spring 8 A11705-49
2 |Left house 1 A11705-2 50 |deputy button spring 2 A11705-50
3 |Carbon brush 2 A11705-3 51 |microswich 1 A11705-51
4 |Tapping screw ST3x8 3 A11705-4 52 |Rotary press button 1 A11705-52
5 [Carbon brush 2 A11705-5 53 |lock plug spring 4 A11705-53
6 |illustration 4 2 A11705-6 54 |lock catch 2 |A11705-54
7 |Screw M4x16 4 A11705-7 55 |round pin 2 A11705-55
8 [Motor cover 1 A11705-8 56 |Insert block 2 |A11705-56
9 |[Deep groove ball bearing 607 1 A11705-9 57 |Insert spring fixing seat 2 A11705-57
10 |Stator 1 A11705-10| |58 |Square insert spring 4 A11705-58
11 |Tapping screw ST4x45 2 A11705-11] |59 |forward aluminum pipe joint(left) |1 A11705-59
12 |circuit board 1 A11705-12| (60 |Press board 3 |A11705-60
13 |Rotor 1 A11705-13| |61 |Tapping screw ST4x14 10 [A11705-61
14 |Fan shelter 1 A11705-14| (62 [forward aluminum pipe joint(right) |1 A11705-62
15 |Deep groove ball bearing 608 1 A11705-15| |63 |Tapping screw ST4x16 50 |[A11705-63
16 |Center support 1 A11705-16 | |64 |[Hexagonal aluminum tube 1 A11705-64
17 [Lock nut M5 4 A11705-17 | |65 |spring wire 1 A11705-65
18 |Aluminum bar block 1 A11705-18 | |66 |Pipe joint lock knob 1 A11705-66
19 |Plane washer 25 2 A11705-19| |67 |rivet 2 A11705-67
20 |Spring washer @5 2 A11705-20| |68 |Hexagon socket head cap screws |1 A11705-68
21 |Tapping screw ST5x18 2 A11705-21| |69 |pipe connection 1 A11705-69
22 |Liner ring 2 A11705-22| |70 |Lock nut M6 1 A11705-70
23 |Blade washer 2 A11705-23 | |71 |left handle 1 A11705-71
24 |Outside hexagonal Screw M5x28 (2 A11705-24 | |72 |Clamp the handle 1 A11705-72
25 |blade assembling 1 A11705-25| |73 |Hexagon socket head cap screws |2 A11705-73
26 |Blade cover 1 A11705-26 | |74 |square nut 2 |A11705-74
27 [Right house 1 A11705-27 | |75 [right handle 1 A11705-75
28 |Right top cover 1 A11705-28 | |76 |aluminum tube 1 A11705-76
29 |Tapping screw ST4x25 4 A11705-29 | |77 [soldier 1 A11705-77
30 |Safety cover 1 A11705-30| |78 |Straps buckle lock 1 A11705-78
31 |Left rotary press button 1 A11705-31| |79 |behind aluminum pipe joint(right) |1 A11705-79
32 |Left rotaryhandle 1 A11705-32| [80 |behind aluminum pipe joint(left) |1 A11705-80
33 |graduated ring 1 A11705-33| |81 [capacitor 1 A11705-81
34 |Right rotary press button 1 A11705-34 | |82 [Pushbutton spring 1 A11705-82
35 |Right rotaryhandle 1 A11705-35| |83 [syntype inductance 1 A11705-83
36 |Rotary press button spring 1 A11705-36| (84 [Wire clamp 1 A11705-84
37 |Driven gear thin washer 1 A11705-37 | |85 |[Pushbutton 1 A11705-85
38 |Gear 1 A11705-38| (86 [right handle 1 A11705-86
39 |Eccentric 1 A11705-39| |87 |Terminal 1 A11705-87
40 [Deep groove ball bearing 0808 (2 A11705-40| |88 |Cable sheath 1 A11705-88
41 |Eccentric cover 1 A11705-41| |89 |cable 1 A11705-89
42 |Outside hexagonal Screw M5x5 (2 |A11705-42| |90 |Cable sheath 1 A11705-90
43 |Driven gear thin washer 1 A11705-43 | |91 |left handle 1 A11705-91
44 |Hexagonal nut M6 1 A11705-44| [92 |microswich 2 |A11705-92
45 |Auxiliary handle button 1 A11705-45] |93 |Main button 1 A11705-93
46 |Left auxiliary handle 1 A11705-46| |94 |Main button spring 1 A11705-94
47 [Right auxiliary handle 1 A11705-47 | |95 |Hexagon socket head cap screws |1 A11705-95
48 [microswich 1 A11705-48| |96 |internalhexagonal wrench 1 A11705-96




